


SpringerBriefs in Environmental Science



SpringerBriefs in Environmental Science present concise summaries of cutting-
edge research and practical applications across a wide spectrum of environmental 
fields, with fast turnaround time to publication. Featuring compact volumes of 50 
to 125 pages, the series covers a range of content from professional to academic. 
Monographs of new material are considered for the SpringerBriefs in Environmen-
tal Science series.

Typical topics might include: a timely report of state-of-the-art analytical tech-
niques, a bridge between new research results, as published in journal articles and 
a contextual literature review, a snapshot of a hot or emerging topic, an in-depth 
[...]
resource, as is well known by the three billion people who spend more than 4 h a 
day obtaining it. As natural resources become scarcer, the preservation and resto-
ration of water quality will become more important. This will require an uncom-
fortable balance with another resource—energy. Water and wastewater treatment 
requires considerable energy. There will also be more recycling, although much 
subtle recycling already exists, such as by the thousands of water intakes located 
downstream of wastewater outfalls.



56 9 Water Quality and Its Management

Definitions and Measurement of Water Quality

The ability to measure water quality parameters, as well as prevailing concerns, 
somewhat determines how water quality can be defined. For example, until the 
advent of instrumental analytical chemistry in the 1970s, limited wet chemistry 
methods generally confined the definition of water quality to the “conventional 
parameters”: primarily biochemical oxygen demand (BOD), dissolved oxygen 
(DO), pH, suspended solids, bacteria, nutrients, and a few trace metals, like lead. 
In general, these parameters were sufficient to define water quality when most dis-
charges were highly attenuated by “self-purification” (i.e., natural recovery) and 
before large populations and extensive industrialization demanded more attention. 
Other conventional parameters such as alkalinity, hardness, and total dissolved sol-
ids were also concerns for certain water supply needs. Fish kills and turbid water, 
often measured with a Secchi disk, were among the most pronounced water quality 
problems, historically.

Lower detection limits and the ability to measure many more compounds with 
laboratory instruments like atomic absorption spectrometer (AAS) and gas chro-
matograph/mass spectrometer (GC/MS) allowed more elaborate definitions of 
water quality starting in the 1970s. This timing aligned with US Environmental 
Protection Agency’s (USEPA’s) first definition of 64 priority pollutants in 1976 (it 
was actually 65, but dioxin was sidelined), which initiated a more chemical-specific 
definition of water quality. Although they do not apply to ambient waters, maxi-
mum contaminant levels (MCLs) developed under the Safe Drinking Water Act in 
the late 1970s served as one benchmark for high-quality water in terms of specific 
chemicals. USEPA also published Ambient Water Quality Criteria in 1968, 1980, 
and 1998. Before that, very few agency-based water quality standards or criteria 
existed. The first water quality standard, issued by the US Treasury in 1914 attempt-
ing to control diseases accompanying shipped imports, involved a single param-
eter—bacteria. As late as 1946, there were only seven water quality criteria: four 
trace metals (arsenic, lead, mercury, and chromium), one poor measure of organic 
compounds (phenolics), suspended solids, and bacteria (Shifrin 2005).

The 22 editions of Standard Methods for the Examination of Water and 
 Wastewater, first published in 1905, chronicle the evolution of both the ability to 
measure water quality and its definition. More recently, USEPA has published sev-
eral measurement manuals (cf. USEPA SW-864 and its Contract Laboratory pro-
gram requirements). Hundreds of individual chemicals can now be measured in 
water, some at extremely low detection limits such as 1 pg/L.

Because pristine water everywhere is unlikely and unnecessary, ambient waters 
are assigned quality classifications. State agencies define these classifications based 
on desired quality and pragmatic needs for wastewater disposal. Nomenclatures 
vary by state but generally are alphabetic, with Class A waters suitable for drink-
ing, Class B suitable for contact recreation, down to Class E in some cases, suitable 
for only wastewater conveyance. Classifications provide a goal for water quality 
management and a basis for discharge permits and waste load allocations, described 
below.



57Sources of Water Pollution

In addition to their technical role, water quality parameters also provide a con-
ceptual understanding of water quality. The conventional parameters still play a 
central role for this understanding:

• BOD is a measure of organic matter decay, which exerts a drain on oxygen dis-
solved in water.

• DO is a measure of water’s ability to support life. The solubility limit of oxygen 
in water is a function of temperature and is about 10 mg/L at room temperature. 
Trout are very sensitive to DO, and a minimum of 5 mg/L DO is generally tar-
geted for trout streams, which are often viewed as pristine.

• Suspended solids are a measure of water clarity, sometimes also measured as 
turbidity (a measure of both suspended solids and particle size), and are both an 
aesthetic parameter and a functional one, because some water uses cannot toler-
ate high suspended solids.

• Bacteria levels, measured by culturing coliform bacteria from a drop of water, 
are used as a surrogate for the pathogenic disease potential of water. The theo-
ry is that coliform bacteria residing in the intestines of warm-blooded animals 
might represent the spread contagious diseases.

• Nutrients (e.g., nitrates and phosphates) are a water quality concern because 
excessive nutrients can allow excessive microorganism growth (e.g., algae 
blooms), which are not aesthetic and can deplete DO when they die and decay.

• Individual chemicals are generally a toxicity concern to humans, fish, or both. 
For example, some organic chemicals and arsenic cause cancer after prolonged 
exposure, while some trace metals cause certain diseases, like lead retarding 
brain development in children and causing hypertension in adults.

Sources of Water Pollution

The three primary sources of water pollution are municipal wastewaters, industrial 
wastewaters, and stormwater. Spills, leaks, and mining waters also can be impor-
tant. The 1972 Clean Water Act (CWA) revolutionized how these sources are man-
aged in the USA, as discussed in the last section of this chapter.

Municipal Wastewaters

Municipal wastewaters are usually considered in terms of their sanitary, organic, 
and particulate nature. Many texts have been published on this topic, and the Water 
Environment Federation publishes several Manuals of Practice on this and related 
topics, such as stormwater control. The quality of municipal wastewater might be 
understood by considering its sources: residential wastewaters, including sanitary 
and cleaning; excess water (e.g., drips and faucet drainage); commercial wastewa-
ters, such as from restaurants; and some industrial wastewaters that discharge into 



58 9 Water Quality and Its Management

municipal sewers. Groundwater inflow to sewers can also be a concern, sometimes 
contributing up to 10 % of flow.

A rule of thumb for municipal wastewater flow is about 150 gallons per person 
per day, although conservation efforts will influence this rule. The primary quality 
view of municipal wastewater is BOD, bacteria, suspended solids, and nutrients, 
although the industrial component in some municipal wastewaters can add other 
concerns. Industrial discharges to municipal systems might cause two concerns: 
interference with treatment and treatability/discharge.

Industrial Wastewaters

Industrial wastewaters are discharged either directly to receiving waters or indi-
rectly via municipal sewer discharges. The most important consideration about 
industrial wastewaters is their variability. The myriad of industry types and 
variations within an industry and even within a plant defies a simple definition. 
Many textbooks exist about industrial wastewater, and USEPA has published 
many studies by industry. Two common steps in industrial wastewater control 
are suspended solids removal and pH adjustment. Beyond that, it depends on 
the industry. For example, chemical plants often pose specific chemical consid-
erations, metal plating poses trace metal issues, petroleum refineries have oily 
wastewaters, and so on. Close scrutiny of each plant process is often required 
to understand how and what wastewater is generated in order to understand its 
wastewater issues.

Stormwater

Stormwater can pose significant potential pollution and has the added issue of high-
flow variability. When the CWA was first passed, many believed stormwater was 
a minor issue compared to wastewater, but this has often been disproven for two 
reasons: (1) it is more contaminated than originally believed and (2) it plays a more 
significant role as higher standards for receiving water quality evolved. Today, Total 
Maximum Daily Load (TMDL) studies are required to understand both wastewater 
and stormwater loads to receiving waters. Stormwater can be discharged directly 
to receiving waters, as runoff, through storm sewers that drain runoff, and through 
combined sewer systems (i.e., where trunk lines connect both sanitary and storm 
sewers). The combined sewer issue is particularly problematic because storm surg-
es flush into receiving waters both sanitary and contaminated stormwater, as well 
as highly concentrated sediment that collects at the bottom of sewer pipes during 
lower-flow, dry periods. Stormwater typically is high in suspended solids, but it also 
contains whatever the runoff collects from the ground surface, including BOD and 
chemical contaminants.



59Wastewater Treatment

Leaks, Spills, and Mining Waters

Leaks and spills occur wherever fluids are handled. In 1975, about 20 million gal-
lons of fluids accidentally leaked or spilled in the USA, 69 % from equipment 
 failures (Lindsey 1975).

Ore mining and milling use tremendous amounts of water. Acid mine drainage, 
created by bacterial action on pyrite, which is common in mines, can cause signifi-
cant water quality problems. Thermal pollution, such as cooling water from power 
plants, can also cause water quality problems when the heat alters DO levels and 
living conditions for aquatic life.

Essentially, all wastewater is treated and managed before being discharged, 
as discussed in the next section. Treated wastewaters are typically discharged to 
streams and lakes, but in coastal areas discharges to the ocean or estuaries are also 
common and about 10 % of wastewater is injected into the ground.

Wastewater Treatment

Wastewater treatment methods are considered as primary, secondary, tertiary, and 
advanced. Each is additive upon the prior one. Primary treatment is essentially solids 
removal. Secondary aims at BOD removal. Tertiary usually aims at nutrient removal. 
Advanced aims at specialized issues, such as specific chemical contamination, or at 
very high degrees of municipal wastewater treatment for recycling purposes.

Many treatment systems work best under constant flow conditions, which is 
difficult to maintain in many cases, such as under diurnal variations in municipal 
wastewater flow (residents use little water while sleeping), and surge flows dur-
ing storms. Many treatment systems have flow equalization tanks to deal with this 
issue. A typical treatment plant has many appurtenances to the main units noted 
above, such as grit screens, chemical mixers, flocculators, sludge treatment, and 
now often chlorinators. Many textbooks provide details on wastewater treatment 
design (Kolarik and Priestley 1996; Tchobanoglous et al. 2003; Surampalli and 
Tyagi 2004; Javid and Khan 2011; WEF 2009; Daigger and Love 2011; Henze et al. 
1997; Gray 2004). In addition, the classic Water and Wastewater Engineering still 
offers tremendous insight today for both water quality and wastewater treatment 
issues (Fair et al. 1968).

Municipal wastewater treatment plants often have a treatment train that includes 
large solids removal (e.g., bar screens), primary sedimentation, biological treatment 
(e.g., activated sludge), secondary sedimentation, nutrient removal, and chlorina-
tion. Sludge generated from the sedimentation steps is often digested (anaerobic 
biodegradation), with the methane used in the plant for energy and the reduced 
solids dewatered and disposed, often by landfilling. Municipal effluent and sludge 
might have specific chemical contamination issues depending on what is discharged 
into publicly owned treatment works (POTW) sewers. Particularly in arid climates, 



60 9 Water Quality and Its Management

municipal sewage might be treated further, such as with reverse osmosis, so that the 
effluent can be recycled. Some POTWs in those situations even separate sanitary 
sewage from “greywater” (e.g., laundry water) so that the latter can be treated dif-
ferently and recycled.

Industrial wastewater treatment methods vary considerably by industry. Many 
use flow equalization, sedimentation, and neutralization (pH control, which can 
result in the need for more solids removal). After that, it depends on the industry 
and is plant-specific. In general, methods for trace metal removal include coagula-
tion/flocculation/sedimentation using alum (aluminum sulfate), ferric chloride, and 
polyelectrolytes to enhance coagulation, or ion exchange columns packed with vari-
ous materials that exchange “good” ions for “bad” ions with periodic regeneration 
with waste concentrates treated further or disposed. Membranes, which can be made 
to selectively allow certain ions to pass through, are sometimes used (Kislik 2009). 
Reactive treatment also may be used, such as for the conversion of toxic hexavalent 
chromium to less toxic trivalent chromium. Destruction is also sometimes used, 
such as the oxidation of cyanides, which are often used in electroplating.

Organic chemicals are often treated with activated carbon (Cecen and Aktas 
2011; Bansal and Goyal 2007, 2010), most often with a granular form in packed 
columns (GAC, granular activated carbon), or by adding it as a powder to wastewa-
ter, with subsequent removal by sedimentation (PAC, powdered activated carbon). 
Advanced filtration methods are sometimes necessary, such as mixed media bed 
filtration, reverse osmosis (also removes certain dissolved contaminants), or ultra-
filtration (AWWA 2007; Kucera 2010; Wankat 2011).

Stormwater is typically treated with some kind of sedimentation device (NRC 
2009; Debo and Reese 2002; Erickson et al. 2013). The challenge is to allow effi-
cient removal while accounting for flow surges and even prolonged dormant periods. 
Many stormwater treatment units are rudimentary, such as the surge basins appearing 
along many highways today. Basins or lagoons have been a longstanding wastewater 
treatment approach, with about 180,000 used in the 1980s (USEPA 1983).

One important consideration for wastewater treatment is residual generation. 
Very few treatment methods actually destroy contaminants. More often, they con-
centrate them and sometimes change their form. These residuals sometimes are 
treated further, but often require disposal. That is why the term “waste manage-
ment” is more applicable—there is no free ride.

Water Quality Regulation

The 1972 federal CWA revolutionized water quality management in the USA. Sig-
nificant requirements of the CWA include:

• Wastewater discharge permits. The CWA made it illegal to discharge from any 
pipe in the USA without a permit. USEPA or state designees administer this permit 
program via the National Pollutant Discharge Elimination System ( NPDES) or 
the state equivalent (e.g., New York calls it SPDES for State  Pollutant  Discharge 



61Water Quality Regulation

Elimination System). The first NPDES permits, focusing on wastewaters, were 
issued in 1974, while a stormwater permit program began in the 1990s. Permits 
contain limits for pertinent individual parameters, a monthly average and maxi-
mum, and flow, usually in terms of both concentration and load (e.g., pounds), as 
well as monitoring requirements. Although limits in many permits have declined 
over the years as treatment technologies and water quality expectations have 
improved, most permits still do not require zero discharge. Permits are generally 